
TCEQ-10411 (05/ 10/ 2019) Industrial Wastewater Application Administrative Report Page 1 of 14

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

TCEQ INDUSTRIAL WASTEWATER PERMIT APPLICATION

INDUSTRIAL ADMINISTRATIVE REPORT

Complete and submit this checklist with the application. 

APPLICANT NAME: City of Corpus Christi

PERMIT NUMBER: WQ000Click to enter text. 

Check Y for each of the following items included in this application. If an item was not
included, check N. 

Y N Y N

Administrative Report 1.0        

Administrative Report 1.1        

SPIF        

Core Data Form        

Technical Report 1.0        

Worksheet 1.0        

Worksheet 2.0        

Worksheet 3.0        

Worksheet 3.1        
[...]

long-term lease agreement and deed-recorded easement to the TCEQ upon

their execution.  



Attachment C

USGS Topographic Map



nm

nm
nm

FREESE AND NICHOLS, INC4055International Plaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300

CITY OF CORPUSCHRISTISeawaterDesalination
Applicant's Facility Boundary
Proposed Property Boundary
TWDB Well Locations

nm Schools
1 Mile Buffer

Discharge Pipeline
Discharge Diffuser Array Area
Discharge Diffuser Ports 1A

FigureProject
Locationon2019USGS TopographicBaseAransasPass Quad

0 2,000 4,000 6,0001,000
Feet



nm

nm
nm

FREESE AND NICHOLS, INC4055International Plaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300

CITY OF CORPUSCHRISTISeawaterDesalination
Applicant's Facility Boundary
Proposed Property Boundary
TWDB Well Locations

nm Schools
1 Mile Buffer

Discharge Pipeline
Discharge Diffuser Array Area
Discharge Diffuser Ports 1B

FigureProject
Locationon2019USGS TopographicBasePortIngleside Quad

0 2,000 4,000 6,0001,000
Feet



FREESE AND NICHOLS, INC4055International Plaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300

CITY OF CORPUSCHRISTISeawaterDesalination
Applicant's Facility Boundary
Proposed Property Boundary
TWDB Well Locations

nm Schools
1 Mile Buffer

Discharge Pipeline
Discharge Diffuser Array Area
Discharge Diffuser Ports 1C

FigureProject
Locationon2019USGS TopographicBaseGregoryQuad

0 2,000 4,000 6,0001,000
Feet



Attachment D

Affected Landowner Map

Landowner List and Labels

Original Photographs



FN JOB NO
COR18468

FILE NAME
Affected Landowners_ Oxy.mxd
DATE

SCALE

DESIGNED
ANM

DRAFTED
02905

FIGURE

2Cityof Corpus ChristiTPDESPermit ApplicationAffectedLandowners Map
2/24/2020µ

Path: H:\ENVIRONMENTAL\Working\TPDES\Affected Landowners_ Oxy.mxd NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

1

2

345

6
7
8

17

15 16

13

18

1211
14

9

1019

20

FREESE AND NICHOLS, INC4055InternationalPlaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300
1:38,156

0 0.75 1.50.375
Miles

Legend
Applicant's Facility Boundary
Proposed Property Boundary
Adjacent Landowner Property Boundary
1/2-Mile Discharge Buffer
Discharge Pipeline
Discharge Diffuser Array Area
Discharge Diffuser Ports



Legend

Property Parcels

Abstracts

Abstract Area Over Spoil Banks



OCCIDENTAL CHEMICAL CORP JEFFERSON CO DRAINAGE DIST 7

PO BOX 27570 PO BOX 3244

HOUSTON, TX 77227 PORT ARTHUR TX 77643-3244

CHEMOURS COMPANY FC LLC

1007 MARKET ST 501 PROCTER STE 100

WILMINGTON, DE 19898 PORT ARTHUR TX 77640-  

SAN PATRICIO MUNICIPAL

PO DRAWER S

INGLESIDE, TX 78362

PORT OF CORPUS CHRISTI MOAK MORTGAGE & INVESTMENT CO PORT AR

PO BOX 1541 2274 NORTH ST 2950 HI

CORPUS CHRISTI, TX 78403 BEAUMONT TX 77701-1511 PORT AR

SUBSEA 7 (US) LLC PICOU JOSEPH JR

17220 KATY STE 100 3031 36RD ST

HOUSTON, TX 77094-1485 PORT ARTHUR TX 77640-

CORPUS CHRISTI

NAVIGATION DISTRICT

PO BOX 1541

CORPUS CHRISTI, TX 78403

CHENIERE INGLESIDE MARINE

TERMINAL LLC
PICOU RICHARD & SARAH DIANNE

NOLAN

700 MILAM ST STE 1900 6452 DIAMOND AVE 604 S 2N

HOUSTON, TX 77002 PORT ARTHUR TX 77640-1268 NEDERL

PORT OF CORPUS CHRISTI AUTHORITY

OF NUECES COUNTY

222 POWER STREET

CORPUS CHRISTI, TX 78401

NUECES COUNTY NAVIGATION

DISTRICT

PO BOX 1541

CORPUS CHRISTI, TX 78403



Cross-Referenced Landowner List

1 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

2 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

3 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

4 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

5 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

6 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

7 Chemours Company Fc LLC

1007 Market St

Wilmington, DE 19898-1100

8 San Patricio Municipal

PO Drawer S

Ingleside, TX 78362

9 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

10 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

11 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

12 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

13 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

14 Occidental Chemical Corp

PO Box 27570

Houston, TX 77227

15 Port of Corpus Christi

PO Box 1541

Corpus Christi, TX 78403

16 Subsea 7 (Us) LLC

17220 Katy Ste 100

Houston, TX 77094-1485

17 Corpus Christi Navigation District

PO Box 1541

Corpus Christi, TX 78403

18 Cheniere Ingleside Marine Terminal LLC

700 Milam St Ste 1900

Houston, TX 77002

19 Nueces County Navigation District

PO Box 1541

Corpus Christi, TX 78403

20 Nueces County Navigation District

PO Box 1541

Corpus Christi, TX 78403



Original Photographs

July 10, 2019

Photo Group 1- Photos pointing north of proposed discharge location. 



Original Photographs

July 10, 2019

Photo 2- Photo pointing west of proposed discharge location. 

Photo group 3- Photos pointing south of proposed discharge location. 



Photo 2 PhotoGroup3

PhotoGroup1

FN JOB NO
COR18468

FILE NAMEPhotoPlotMap _OxySite_1 .mxd
DATE

SCALE

DESIGNED
ANM

DRAFTED
02905

FIGURE

3Cityof Corpus ChristiSeawaterDesalination PlantPhotographPlot Map
2/24/2020µ

Path: H:\ENVIRONMENTAL\Working\TPDES\PhotoPlotMap_OxySite_1.mxd

1:3,748

Legend
Photo Location
Applicant's Facility Boundary
Proposed Property Boundary
Discharge Pipeline
Discharge Diffuser Array Area
Discharge DiffuserPorts0200400600800Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

FREESE AND NICHOLS, INC4055InternationalPlaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300



Attachment E

SPIF Map



FN JOB NO
COR18468

FILE NAMESPIF_OxySite .mxd
DATE

SCALE

DESIGNED
ANM

DRAFTED
02905

FIGURE

4Cityof Corpus ChristiSeawaterDesalination PlantSPIFTopographic Map
2/26/2020µ

Path: H:\ENVIRONMENTAL\Working\TPDES\SPIF_OxySite.mxd

1:20,169

Legend
Applicant's Facility Boundary
Proposed Property Boundary
Discharge Pipeline
Discharge Diffuser Array Area
Discharge Diffuser Ports
USGS Topo Quad Boundary

0 2,000 4,000Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

FREESE AND NICHOLS, INC4055InternationalPlaza, Suite200FortWorth, TX 76109 - 4895Phone - (817) 735 - 7300

Aransas PassQuadGregoryQuad

Port InglesideQuadPortlandQuad



Attachment F

Facility Map

FEMA Map



GroundStorageTank

SolidsHoldingChemicalStorageUFMembraneFiltration

AdministrationBuilding

Chemical
Addition/Stabilization

RO Building

ElectricalSubstation
Pretreatment/DissolvedAirFlotation

High ServicePumpStation

MaintenanceShop
GroundStorageTank

4

Figure

FN JOB NO

FILE

DATE

SCALE

DESIGNED

DRAFTED

1:24,000

2/13/2020

COR19468

ANM
ANM

City of CorpusChristiSeawaterDesalination Plant H:/Location.mxd

FacilityMap4055International Plaza Suite200FortWorth, Texas 76109-4895817-735-7300 /

0 500 1,000 1,500 2,000Feet

Legend
Raw Water Intake Pump Station
Raw Water Intake Area
Intake Pipeline
Discharge Pipeline
Discharge Diffuser Ports
Discharge Diffuser Array Area
Proposed Site Plan
Proposed Property Boundary
Applicant's Facility Boundary
Land Owned By Occidental Chemical Corp



City of Corpus Christi Proposed

Desalination Plant



Attachment G

Flow Schematics

Water Balance Sheets



Decant
4.04 MGD

DAF
99% Recovery

Raw Seawater
83.09 MGD

Clarified Water
82.26 MGD

Waste 0.83 MGD

Strainers
97% Recovery

Filtered Water
79.79 MGD

Waste 2.47 MGD

MF Membranes
94% Recovery

Filtered Water
75.00 MGD

Waste 4.79 MGD

RO Membranes
40% Recovery

Permeate
30.00 MGD

Waste 45.00 MGD

Thickener
50% Recovery

Waste 4.05 MGD

Waste 8.09 MGD

Centrifuge
60% Recovery

Sludge to Landfill
1.62 MGD

Filtrate
2.43 MGD

Total TPDES Discharge
51.47 MGD

City of Corpus Christi

Proposed La Quinta Channel Desalination Plant

Process Flow Diagram - Initial Phase



City of Corpus Christi
Proposed La Quinta Channel Desalination Plant

Water Balance Sheet - Initial 34 MGD Plant

Date of Revision: 11/26/2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self-cleaning screen Johnson 2.0 mm openings; velocity < 0.5 fps 100%

Rapid Mixer Lightening G value 1,000/sec 100%

Clarifier-Diisolved Air Flotation Xylem 10 gpm/sf 99%

Strainer self-claening Arkal Filtration 300 micron discs 97%

Microfiltration membranes PALL, Inc. Microza 94%

Cartridge Filters Lenntech 5 microns 100%

Reverse Osmosis Dow Film-Tec Seawater 8 gfd 40%

Carbon dixiode addition pH < 6.5 100%

Calcite filters (alkalinity) pH > 8.3 100%

Chlorination / ammonia Chloramine < 4 mg/ l 100%

Claerwell Stoarge

High Service Pump Station

Solids Thickener

Centifuge

Solids to landfill ( daily cover) 

Water Balance: 55.39 MGD

Clar-DAF sludge 99.00% 54.84 MGD

Strainer backwash 97.00% 53.19 MGD

MF Membranes Backwash 94.00% 50.00 MGD

RO permeate recovery 40.00%

RO Brine reject 60.00%

Decant (supernatant) thickner 50.00%

Centrifuge filtrate return 60.00%

Raw Water Total Feed:

Permeate 20 MGD

RO Feed Water 50.00 MGD

Total Raw Water Feed 55.39 MGD

TPDES Discharge :

RO Brine discahrge 30.00 MGD

Clar-DAF 0.55 MGD

Strainer 1.65 MGD

MF Backwash 3.19 MGD

Sub-total 5.39 MGD

Thickener Decant 2.70 MGD

Centrifuge filtrate 1.62 MGD

Total Discharge:  RO Brine + Thickener/ Centrifuge Return 34. 31 MGD

Maximum Daily Discharge 120.00%

Maximum Daily Discharge 41.17 MGD

Sludge Disposal to landfill 1.08 MGD



Decant
4.04 MGD

DAF
99% Recovery

Raw Seawater
83.09 MGD

Clarified Water
82.26 MGD

Waste 0.83 MGD

Strainers
97% Recovery

Filtered Water
79.79 MGD

Waste 2.47 MGD

MF Membranes
94% Recovery

Filtered Water
75.00 MGD

Waste 4.79 MGD

RO Membranes
40% Recovery

Permeate
30.00 MGD

Waste 45.00 MGD

Thickener
50% Recovery

Waste 4.05 MGD

Waste 8.09 MGD

Centrifuge
60% Recovery

Sludge to Landfill
1.62 MGD

Filtrate
2.43 MGD

Total TPDES Discharge
51.47 MGD

City of Corpus Christi

Proposed La Quinta Channel Desalination Plant

Process Flow Diagram - Interim Phase



City of Corpus Christi
Proposed La Quinta Channel Desalination Plant
Water Balance Sheet - Expanded 51 MGD Plant

Date of Revision: 11/26/2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self-cleaning screen Johnson 2.0 mm openings; velocity < 0.5 fps 100%

Rapid Mixer Lightening G value 1,000/sec 100%

Clarifier-Diisolved Air Flotation Xylem 10 gpm/sf 99%

Strainer self-claening Arkal Filtration 300 micron discs 97%

Microfiltration membranes PALL, Inc. Microza 94%

Cartridge Filters Lenntech 5 microns 100%

Reverse Osmosis Dow Film-Tec Seawater 8 gfd 40%

Carbon dixiode addition pH < 6.5 100%

Calcite filters (alkalinity) pH > 8.3 100%

Chlorination / ammonia Chloramine < 4 mg/ l 100%

Claerwell Stoarge

High Service Pump Station

Solids Thickener

Centifuge

Solids to landfill ( daily cover) 

Water Balance: 83.09 MGD

Clar-DAF sludge 99.00% 82.25 MGD

Strainer backwash 97.00% 79.79 MGD

MF Membranes Backwash 94.00% 75.00 MGD

RO permeate recovery 40.00%

RO Brine reject 60.00%

Decant (supernatant) thickner 50.00%

Centrifuge filtrate return 60.00%

Raw Water Total Feed:

Permeate 30 MGD

RO Feed Water 75.00 MGD

Total Raw Water Feed 83.09 MGD

TPDES Discharge :

RO Brine discahrge 45.00 MGD

Clar-DAF 0.83 MGD

Strainer 2.47 MGD

MF Backwash 4.79 MGD

Sub-total 8.09 MGD

Thickener Decant 4.04 MGD

Centrifuge filtrate 2.43 MGD

Total Discharge:  RO Brine + Thickener/ Centrifuge Return 51. 47 MGD

Maximum Daily Discharge 120.00%

Maximum Daily Discharge 61.76 MGD

Sludge Disposal to landfill 1.62 MGD



Decant
5.39 MGD

DAF
99% Recovery

Raw Seawater
110.73 MGD

Clarified Water
109.62 MGD

Waste 1.11 MGD

Strainers
97% Recovery

Filtered Water
106.33 MGD

Waste 3.29 MGD

MF Membranes
94% Recovery

Filtered Water
99.95 MGD

Waste 6.38 MGD

RO Membranes
40% Recovery

Permeate
39.95 MGD

Waste 60.00 MGD

Thickener
50% Recovery

Waste 5.39 MGD

Waste 10.78 MGD

Centrifuge
60% Recovery

Sludge to Landfill
2.16 MGD

Filtrate
3.23 MGD

Total TPDES Discharge
68.62 MGD

City of Corpus Christi

Proposed La Quinta Channel Desalination Plant

Process Flow Diagram - Ultimate Phase



City of Corpus Christi
Proposed La Quinta Channel Desalination Plant
Water Balance Sheet - Ultimate 69 MGD Plant

Date of Revision: 11/26/2019

Design Process Manufacturer or approved equal Design paramters Recovery

Submerged fine self-cleaning screen Johnson 2.0 mm openings; velocity < 0.5 fps 100%

Rapid Mixer Lightening G value 1,000/sec 100%

Clarifier-Diisolved Air Flotation Xylem 10 gpm/sf 99%

Strainer self-claening Arkal Filtration 300 micron discs 97%

Microfiltration membranes PALL, Inc. Microza 94%

Cartridge Filters Lenntech 5 microns 100%

Reverse Osmosis Dow Film-Tec Seawater 8 gfd 40%

Carbon dixiode addition pH < 6.5 100%

Calcite filters (alkalinity) pH > 8.3 100%

Chlorination / ammonia Chloramine < 4 mg/ l 100%

Claerwell Stoarge

High Service Pump Station

Solids Thickener

Centifuge

Solids to landfill ( daily cover) 

Water Balance: 110.78 MGD

Clar-DAF sludge 99.00% 109.67 MGD

Strainer backwash 97.00% 106.38 MGD

MF Membranes Backwash 94.00% 100.00 MGD

RO permeate recovery 40.00%

RO Brine reject 60.00%

Decant (supernatant) thickner 50.00%

Centrifuge filtrate return 60.00%

Raw Water Total Feed:

Permeate 40 MGD

RO Feed Water 100.00 MGD

Total Raw Water Feed 110.78 MGD

TPDES Discharge :

RO Brine discahrge 60.00 MGD

Clar-DAF 1.11 MGD

Strainer 3.29 MGD

MF Backwash 6.38 MGD

Sub-total 10.78 MGD

Thickener Decant 5.39 MGD

Centrifuge filtrate 3.23 MGD

Total Discharge:  RO Brine + Thickener/ Centrifuge Return 68. 62 MGD

Maximum Daily Discharge 120.00%

Maximum Daily Discharge 82.35 MGD

Sludge Disposal to landfill 2.16 MGD



Attachment H

Supplemental Information

Ambient Background Flow Velocity Report

Water Quality Characterization Protocol and Report



800 N. Shoreline Blvd., Suite 1600N  +  Corpus Christi, Texas 78401  +  361-561-6500  +  FAX 817-735-7491

SUBJECT: Background and Tidal Current Velocity Studies

DATE: 1/15/2020

PROJECT: City of Corpus Christi Seawater Desalination

Purpose

Understand ambient water velocities, tidal influence, and hydrodynamics in the Inner Harbor Ship

Channel and La Quinta Channel. This will be accomplished by partnering with the Texas Water

Development Board (TWDB) to borrow Acoustic Doppler Current Profiler (ADCP) instruments and with

land-owners to deploy those instruments in the vicinity of proposed seawater desalination plant outfall

locations.  Ambient velocity and hydrodynamics data will be incorporated into the concentrate diffusion

modeling in order to more appropriately predict concentrate diffusion in the receiving water bodies.   

Instrumentation

SonTek SL 500 Series (side-looker ADCP) (https:// www.sontek.com/sontek-sl-series). To measure

direction and velocity of flow in the Inner Harbor Channel and La Quinta Channel up to 400 feet from

the instrument location.  Instruments are on loan from the TWDB. 

Weight – 14 pounds

Mounting dimensions: 14 inches wide by 9 inches high

External power source required

Protocol

ADCPs will be deployed in the vicinities of the proposed outfall locations.  One instrument will be

installed in the La Quinta Channel at a depth of 15 feet and one will be installed in the Inner Harbor Ship

Channel at a depth of 21 feet.  The instruments will be deployed once and retrieved after 3-6 months of

data collection.   

The ADCPs will be configured to record data in 10 cells along the instrument’s beam.  Each cell is

approximately 11-meters long.  Data points will be logged as averages of current direction and velocity

in each cell for 5 minutes out of every 15-minute interval. 

Effort-to-Date

The Freese and Nichols Team performed site assessments of proposed outfall locations on both the

Inner Harbor Ship Channel and La Quinta Channel.  Prior to ADCP deployment, the Team ran transects

with a down-looking ADCP (SonTek RiverSurveyor) to record snapshots of the channel bathymetry and

current velocities and directions.   

One ADCP was installed in the La Quinta Channel on November 13, 2019.  Data were downloaded on

December 20, 2019 and provided to Plummer Associates for incorporation into the concentrate

diffusion modeling parameters.  Modeling is ongoing. 

www.freese.com

MEMORANDUM



Coordination with the landowner is ongoing for the outfall on the Inner Harbor Ship Channel.  The ADCP

will likely be installed in February at this location.  As data are collected and retrieved from the

instrument, they will be incorporated into the concentrate diffusion model for the proposed outfall on

the Inner Harbor Ship Channel. 

Path Forward

After the completion of the ambient velocity study, a summary report will be provided to TCEQ.  Data

will be incorporated into the modeling for both Inner Harbor and La Quinta Channel concentrate

diffusion.  



800 N. Shoreline Blvd., Suite 1600N    Corpus Christi, Texas 78401    361-561-6500    FAX 817-735-7491 www.freese.com

MEMORANDUM

TO: Steve Ramos

CC: Dan Grimsbo

FROM: Jason Cocklin, P.E. 

SUBJECT: Seawater Desalination Source Water Characterization TM

DATE: August 30, 2019

PROJECT: Seawater Desalination

Seawater Desalination Source Water Characterization

Duration: 1 year

To characterize seawater that will potentially be used as a raw water source for a proposed seawater

desalination facility, Freese and Nichols, Inc. (FNI) developed a year-long sampling plan, with water quality

samples to be collected twice monthly, monthly, or quarterly depending on the parameter. The City will contract

with a lab to collect samples from two (2) preferred intake locations corresponding to two preferred sites for the

proposed desalination facility. Parameters and sampling frequencies are provided in Table 1. 

Table 1: Seawater Source Water Characterization Sampling Parameters and Frequencies

Parameter Units MCL Sampling Frequency

Inorganics 30 TAC 290.104

Antimony mg/L 0.006 Monthly

Arsenic mg/L 0.01 Monthly

Asbestos mg/L
7 million fibers/ liter

longer than 10 µm) 
Monthly

Barium mg/L 2 Monthly

Beryllium mg/L 0.004 Monthly

Cadmium mg/L 0.005 Monthly

Chromium mg/L 0.1 Monthly

Cyanide mg/L 0.2 (as free Cyanide) Monthly

Fluoride mg/L 4 Monthly

Mercury mg/L 0.002 Monthly

Nitrate mg/L 10 (as Nitrogen) Monthly

Nitrite mg/L 1 (as Nitrogen) Monthly

Nitrate + Nitrite (Total) mg/L 10 (as Nitrogen) Monthly

Perchlorate mg/L
0.056 (MCL proposed by EPA; 

currently in comment period) 
Monthly



Seawater Desalination Source Water Characterization TM

August 30, 2019

Page 2 of 5

Selenium mg/L 0.05 Monthly

Thallium mg/L 0.002 Monthly

Secondary Consituent 30

TAC 290.105

Aluminum (Total) mg/L 0.05 to 0.2 Monthly

Chloride mg/L 300 Monthly

Color (true) color units 15 Monthly

Copper mg/L 1.0 Monthly

Corrosivity Langlier index Non-Corrosive Monthly

Fluoride mg/L 2.0 Monthly

Foaming Agents mg/L 0.5 Monthly

Hydrogen sulfide mg/L 0.05 Monthly

Iron (Total) mg/L 0.3 Monthly

Manganese mg/L 0.05 Monthly

Odor TON 3 TON Monthly

pH units > 7.0 Monthly

Silver mg/L 0.1 Monthly

Sulfate mg/L 300 Monthly

Total Dissolved Solids mg/L 1,000 Monthly

Zinc mg/L 5.0 Monthly

Synthetic Organics 30 TAC

290.107

Alachlor mg/L 0.002 Quarterly

Atrazine mg/L 0.003 Quarterly

Benzopyrene mg/L 0.0002 Quarterly

Carbofuran mg/L 0.04 Quarterly

Chlordane mg/L 0.002 Quarterly

Dalapon mg/L 0.2 Quarterly

Dibromochloropropane mg/L 0.0002 Quarterly

Di(2-ethylhexyl)adipate mg/L 0.4 Quarterly

Di(2-ethylhexyl)phthalate mg/L 0.006 Quarterly

Dinoseb mg/L 0.007 Quarterly

Diquat mg/L 0.02 Quarterly

Endothall mg/L 0.1 Quarterly

Endrin mg/L 0.002 Quarterly

Ethylene dibromide mg/L 0.00005 Quarterly

Glyphosate mg/L 0.7 Quarterly

Heptachlor mg/L 0.0004 Quarterly

Heptachlor epoxide mg/L 0.0002 Quarterly

Hexachlorobenzene mg/L 0.001 Quarterly

Hexachlorocyclopentadiene mg/L 0.05 Quarterly



Seawater Desalination Source Water Characterization TM

August 30, 2019

Page 3 of 5

Lindane mg/L 0.0002 Quarterly

Methoxychlor mg/L 0.04 Quarterly